
SOUTH HURON VALLEY 
UTILITY AUTHORITY 

 
 

 
  

 
CONSOLIDATED 

SERVICE 
AGREEMENT 

 
 
 

   
December 3, 2014 

 
 
 
 
 
 
 
 



SOUTH HURON VALLEY UTILITY AUTHORITY  
CONSOLIDATED SERVICE AGREEMENT 

December 3, 2014   
“Final” Document for Approval by SHVUA  

 
TABLE OF CONTENTS 

Preamble……………………………………………………………………………… 1 
 
Recitals……………………………………………………………………………….. 1 
 
I. Description of Services………………………………………………………….. 4 
 1. System Establishment and Service Area……………………………… 4 
 2. System Facilities..……………………………………………………….. 4 
 3. Usage of the System by Romulus……………………………………… 5 
 
II. Authority Powers, Duties and Responsibilities……………………………….. 6 
 1. Bylaws…………………………………………………………………….. 6 
[...]
approximately 425 feet east of 
Gregory Drive 

Transit time meter in 
manhole 

SH-07 South Rockwood Labo Park Pump Station Magmeter and meter 
vault 

SH-08 Flat Rock Backyard area along Huron River 
between addresses 25303 and 25317 
Huron River Drive 

Transit time meter in 
manhole 

SH-09 NA Identification reserved for future use None 
SH-10 Brownstown 

Township 
WWTP Influent Meter at Raw Sewage 
P.S. 

Parshall flume & level 
sensor 

SH-11 NA Identification reserved for future use None 
SH-12 Huron Township Odette Pump Station Magmeter and meter 

vault 
SH-13 Gibraltar Trenton Arm Pump Station 4 magmeters with 

signal integrator 
SH-14 Gibraltar Manhole at SE intersection of Fort 

Street and Vreeland Road 
Transit time meter in 
manhole 

SH-15 Van Buren 
Township 

Gravel drive off Hannan Road north of 
I-94 overpass 

Battery powered 
Doppler meter 

SH-16 Huron Township Lower Huron Metro Park – South 
Metropolitan Parkway at Park Office 
Road 

Transit time meter in 
manhole 

SH-17 Flat Rock  Backyard area behind residential 
address 26730 Will Carleton Road 

Transit time meter in 
manhole 

 
. 

B-5



EXHIBIT C

SHVUA/HURON TOWNSHIP MOU RE: "ORPHAN PIPES"

C-1



C-2



C-3



C-4



C-5



C-6



C-7



EXHIBIT D

D-1



D-2



D-3



D-4



D-5



D-6



D-7



D-8



D-9



D-10



D-11



D-12



D-13



D-14



EXHIBIT E 

SHVUA CAPITALIZATION POLICY 

August 20, 2012 

FIXED ASSETS 

DEFINITION OF CAPITAL ASSETS - SHVUA defines capital assets as land, improvements to land, 
easements, buildings, building improvements, vehicles, machinery, equipment, infrastructure (sewer 
handling and disposal), and all other tangible property used in operations and that have initial useful 
lives extending beyond a single reporting period. 

USEFUL LIFE THRESHOLD - Items should only be capitalized if they have estimated useful lives of at least 
two years following the date of acquisition. 

MINIMUM THRESHOLD - The minimum capitalization threshold will be 
a. $250,000 for capital improvement projects related to the Sewage Collection or Treatment

Systems 
b. $5,000 for any individual item.
c. $10,000 for a group of like items

FUNDING OF ASSETS - The acquisition of assets, through the CIP, is requested, approved and funded 
through the legislation of the capital budget. In exception, office and technical equipment and vehicles, 
while capitalized, are requested, approved and funded through the operating budget. 

DEPRECIATION METHODS - SHUVA will utilize straight line depreciation method over the useful lives of 
the assets. Throughout the life of the asset, the remaining useful life will be evaluated and adjusted 
accordingly. 

CAPITALIZATION OF COSTS - SHVUA shall capitalize the following costs: 

a. DIRECT COSTS - Costs directly related to the acquisition and installation of a specific asset and
directly charged to that project.

b. INTERNAL COSTS - Internal costs directly related to the acquisition and installation of a specific
asset or clearly related to the acquisition of capital assets charged to a specific project (e.g.,
internal labor costs).

c. EXTERNAL COSTS - External costs directly related to the acquisition and installation of a specific
asset or clearly related to the acquisition of capital assets charged to a specific project (e.g.,
design and construction contracts).

d. INDIRECT COSTS - Costs that are related to the acquisition of assets but not specific projects will
be allocated to projects as long as they clearly relate to projects under development or
construction (i.e. program management costs). In general, indirect costs will be allocated
annually across all active projects weighted by level of expenditures. Exceptions will be handled
by specific procedures.

E-1



DEFINITION OF CONTROLLED CAPITAL-TYPE ITEMS (NON-CAPITALIZED ASSETS - SHUVA defines 
controlled capital-type items as: 

a. Items that require special attention to ensure legal compliance. 
b. Items that require special attention to protect public safety and avoid potential liability (e.g., ID 

badges); 
c. Items that require special attention to compensate for a heightened risk of theft (e.g., power 

tools). 
 

PERIODIC INVENTORY - SHVUA will periodically inventory its tangible capital assets so that all such assets 
are accounted for, at least on a test basis, no less often than once every five years. 
 
DISPOSITION OF DEPRECIABLE ASSETS 
 
APPROVAL – The Treasurer will approve any assets that are to be disposed. 
  
SALVAGE - Any gain or loss arising from the disposal of capital assets will be credited or charged to 
income. 
 

 

 2 
E-2



EXHIBIT F 

SHVUA SYSTEM MANAGEMENT PLAN 
October 9, 2012 

1. Introduction/Purpose

This document describes the general approach used to operate the South Huron Valley Utility 
Authority (SHVUA) System during various conditions including dry weather periods, wet 
weather periods, and the period after the end of a wet weather event when the System is 
transitioning back to a dry weather condition.  The procedures described in this document are 
intended to provide an understanding of the general approach that is to be used to operate the 
System.  However, the actual day-to-day operational decisions will be made by the Plant 
Superintendent based on weather conditions, the operational status of various equipment and 
treatment units, staffing and other factors.  The protocols described in this document serve as 
general operational guidance, but do not constitute a mandatory process which would be adhered 
to in every instance. 

2. System Description

Collection System 
The interceptor sewer system operated by the South Huron Valley Utility Authority includes 
more than 190,000 feet of sanitary sewer interceptors ranging in size from 12 inches to 84 inches 
in diameter and more than 360 manholes, plus 9,610 feet of 36” force main, along with an 
inverted siphon, multiple river crossings and several special structures. 

The collection system contains six appropriately located rain gauges throughout the Service Area 
Precipitation is recorded daily from each location and compared to flow data to assess the impact 
of a rain event on the System. 

Meters are located throughout the system to provide each community’s flow contribution so that 
fair billing may be conducted.  The meters also identify areas which may be contributing 
unexpectedly high quantities of inflow/infiltration.  

The SHVUA collection system also includes two pumping stations.  The Trenton Arm Pumping 
Station is located between Gibraltar Road and Vreeland Road on the east side of Jefferson Road.  
The Odette Pumping Station is located at the intersection of Huron River Road and Odette Road.  
Each of these pumping stations is equipped with remote monitoring of critical functions and with 
permanent, automatic switch-over, back-up generators for use during loss of power. Both the 
Trenton Arm and Odette Pumping Stations are capable of transmitting station status and alarms 
to the South Huron Valley Wastewater Treatment Plant. 

Van Buren Township operates an Equalization Basin that may contribute flow to the SHVUA 
system after a wet weather event.  Prior to dewatering to the SHVUA System, Van Buren 

F-1



Township officials contact the SHVUA WWTP operator to ensure that conditions at the WWTP 
are such that any additional flow will not create a bypass, EQ Basin usage, or sewer backups. 

Wastewater Treatment Plant 

All wastewater collected by the SHVUA collection and interceptor system flows into the 
treatment plant wet well through an 84-inch diameter influent sewer and is treated at the SHVUA 
Wastewater Treatment Plant (WWTP).  The SHVUA WWTP utilizes a preliminary treatment 
system, a primary treatment system, a secondary treatment system, final settling tanks and a 
disinfection system for both chlorination/dechlorination, with discharge via an 84-inch diameter 
gravity outfall to the Detroit River.  The WWTP also has an equalization basin system to dampen 
daily flow fluctuations and to store peak wet weather flows in excess of the WWTP full 
treatment capacity.  The WWTP has a sludge handling system for the dewatering, storage and 
treatment of sludge removed in the primary and paragraph 

ondary settling tanks prior to hauling by truck for land application. 

The WWTP has a treatment capacity for full treatment of 24 MGD and has demonstrated the ability 
to treat wet weather flows up to 34 MGD for short periods of time.  The facility has a 6 million 
gallon flow equalization basin for storage of peak wet weather flows in excess of 24 MGD. 

Preliminary Treatment consists of: 
• Mechanically cleaned bar screens, two (2) – 60 MGD total capacity
• Raw sewage pumps, six (6) – 55 MGD firm capacity;

Three (3) of the pumps have mechanical, variable speed drives. 
• Aerated Grit Tanks, two (2)
• Influent Flow Meter – Parshall Flume

Primary Treatment consists of: 
• Primary Clarifiers, rectangular, four (4) – 100’x48’ each, for a total of 55 MGD peak rated

firm capacity 
• Primary sludge pumps

Secondary Treatment consists of: 
• Activated sludge aeration tanks, rectangular, four (4), multi-zone
• Type:  Biological Phosphorus Removal, A/O Process
• Each tank 235’x45’, with anoxic and aerobic zones
• Each tank with turbine and draft tube mixers, and aeration blowers.
• Final clarifiers, circular, four (4) – 110’ diameter, 0.995 MG each.
• Return Sludge Pumps
• Waste Sludge Pumps

Disinfection System consists of: 
• Chlorine contact tank, one (1) – 150’x60’ with 60 minutes of contact time at 24 MGD
• Submersible pump mixers, three (3) – in mixing/inlet zone of tank
• Sodium hypochlorite fed at mixing/inlet zone

2 
F-2



• Dechlorination accomplished by addition of sodium bisulfite at end of last pass in chlorine 
contact chamber. 

 
Sludge Handling System consists of: 

• Sludge Thickening Tanks, four (4) – gravity type, each 60’ diameter – primary and 
secondary clarifier sludges are pumped into these tanks. 

• Sludge Storage Tanks, two (2), each 60’ diameter 
• Lime is added in sludge storage tanks to raise pH for stabilization of sludge 
• Sludge Storage Facility – a four (4) compartment, underground storage tank. Sludge is 

stored in this facility until pumping into trucks for hauling and land application at various 
farm fields. 

 
Other Wastewater Plant Components include: 

• Sampling equipment and laboratory analysis  
• SCADA System and instrumentation/control devices 

 
 
3. Operational Goals 
 
The following goals serve as the guiding principles for operating the System: 
 

• Operate the System in the best interest of the service area and the environment at an 
affordable cost; 

• Operate the System to transport and treat the flow that is generated in the service area and 
meet NPDES Permit limits for the treated effluent; 

• Operate the System to prevent basement flooding in the service area, surcharging of the 
interceptors and/or Sanitary Sewer Overflows (SSOs); 

• Utilize the EQ Basin to minimize the discharge of partially treated wastewater;  
• Coordinate with Van Buren Township to accommodate prompt dewatering of stored wet 

weather flows after the end of a wet weather event; 
• Respond to emergencies promptly with priority given to resolving problems which are or 

may become a threat to public health or the discharge of pollutants. 
 
 
4. Dry Weather Operating Protocol 
 
Under normal dry weather flows (~6 to 9 MGD), only half of the SHVUA WWTP’s main 
components are in operation.  One variable pump (4 to 10 MGD) is operated to maintain a wet 
well at a normal elevation (typically between 10 and 12 feet).  Solids throughout the plant are 
maintained at a level that would allow the plant to be ramped up to 18 MGD for up to 24 hours if 
needed.   If the wet well climbs to an elevation above the normal range (i.e. above 12 feet), a 
second manual speed pump is started while the first pump remains in auto.   
 
Operators utilize web-based weather forecasts in an effort to anticipate potential increases in 
flow.  Also, in the case of actual precipitation, the real time rain gauges are monitored in an 
effort to assess the likelihood and magnitude of flow increases at the WWTP. 

 3 
F-3



5. Wet Weather Operating Protocol

Engineering studies have concluded that at a Wet Well level above 16’ the interceptor feeding 
the SHVUA WWTP will become surcharged which could result in a Sanitary Sewer Overflow 
(SSO) within the interceptor or local sewers, or basement flooding.  Therefore, maintaining the 
wet well level at or below 16’ at all times is a major priority.  As discussed below, the efforts to 
maintain the wet well elevation necessitate the initiation of various activities when the level in 
the wet well begins to rise above 14’. The interceptor junction box located at the northwest 
corner of the WWTP is monitored and its levels recorded during high flow events.  All 
Operational measures within the control of the plant staff will be taken to ensure the interceptor 
does not become surcharged. 

        Operational Information 
PARAMETER VALUE UNITS 
Design Flow per Biodeck 6 MGD 
Maximum Flow per Biodeck 9 MGD 

Under normal Dry Weather conditions, the Wet Well level is maintained between 10 and 12 feet, 
and two Biodecks are typically in service.  If the Wet Well cannot be kept below 14 feet with a 
steady flow of less than or equal to 18 MGD, then a series of operational actions will be taken to 
place more biodecks in service.  These include the following: 

1. Turn the Bar Screens and Grit removal systems into manual mode to prevent a
bottleneck in the flow into the treatment plant and remove excess grit that may be
washed into the plant.

2. Set the Equalization Basin control Set point to 18 MGD.
3. Monitor Wet Well level closely to ensure it stays at or below 14’,  increase

pumping as needed to stay at or below 14’. This will include increasing the
percent speed of variable speed pumps and placing additional pumps in service as
needed to maintain target wet well levels.

4. If the Equalization basin reaches 50% of its capacity and flows are not subsiding,
further actions may need to be initiated as discussed below.

5. If the online Biodecks are becoming hydraulically and or organically overloaded
based on an assessment of several factors including secondary clarifier blanket
depths, effluent quality, etc., additional Biodecks will be placed into service
following detailed procedures and a pre-established sequence established by the
plant superintendent.

6. Additional staff will be mobilized to assist in preparing additional Biodecks to be
placed in service and to perform additional monitoring of effluent conditions and
interceptor junction box elevations.

7. If a third Biodeck does not alleviate the rising EQ Basin level (reaching 75% of
its capacity) and flows continue to be above normal, an additional (4th) Biodeck
will be placed in service by following the same procedure described above.

8. Once the 4th Biodeck is placed into service, increase the set point to the
Equalization Basin to 28 MGD to reduce the amount of flow being diverted to the
EQ Basin and increase the flow going through the plant.

4 
F-4



ADDITIONAL STEPS & MONITORING 

If the addition of treatment units and the above mentioned operational changes do not 
satisfactorily accommodate the additional flow, more aggressive actions will be taken to attempt 
to minimize the flow entering the plant, thus attempting to prevent secondary treatment bypass.  
The trigger for beginning this process will be: 

• Flows continuing to increase
• Equalization Basin at 95% of capacity
• Treatment plant flows reaching 33 MGD (this is what is being fed to the treatment

plant, not including what is being diverted to the EQ Basin).

Monitor the main interceptor junction box at the northwest corner of the property of the WWTP 
to ensure it is not becoming surcharged. If it is (and the wet well level is at or below 14’) the 